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1958 PERFORMANCE TESTS
ON WHITE AND YELLOW TRAFFIC PAINTS

‘The twelve corﬁpanies"submitting traffic paints, both white and yel-
low, for the 1958 ﬁerformance tests é.re listed below, The list include:s
an entry from the Research‘ Laboratory Division which submitted one

' -yell.ow paint for evaluatory purposés.

Acme Quality Paints, Inc., Detroit.

.Baltimore Paint and Chemical Corp., Baltimore.
Berry Brothers Company, Detroit. '
Boydell Brothers Company, Detroit.
Cook Paint and Varnish Co., Detroit.

. Franklin Paint Company, Franklin, Mass,
Glidden Company, Cleveland,

' Jaegle Paint and Varnish Co., Philadelphia.
Patterson-Sargent Company, Detfroit.
Prismo Safety Corporation, Huntingdon, Pa.
Silver Lead Paint Company, Lansing.
Truscon Laboratories, Detroit,

13, Michigan State Highway Department (yellow only),
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:Five-paints fromthe abo{r_e sources were not includeld in the field tests
‘because of failire to meet certain screening "Spegific Requirements" of
the Depé.rtmehi.;‘s Specifidations. Deposition particulars coveriﬁé the re-
mainder of the éb:ove white and yellow traffic paints, applied August 13-19, .
1958, were presented in Research Laboi'atory Report '301', the first pro-
gfess report on this project.

QUALIFICATION TESTS

All paiﬁts gubmitted for the' tests were evaluated for confoermance

with specification requirements on color, reflectivity, consistency, drying
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time, bleeding and settling with results presented in Table 1. A revie.w" -
of the results shows th;it the  following paints failed to meet the noted
specification Ijequirements and therefore are subject to disapproval for

bid requeéts:,
‘White Paints

No. 116 Fast surface drying gave poor bead embedment.
No. 120 High consistency; not field tested.
No. 126 Excessgive bleeding on tar base; not field tested.
No. 128 Fast surface drying gave poor bead embedment. Crew
. operating roadway striping equipment complained about
" fast surface drying of paint. '
No, 130 ° Excessive field drying time.:
No. 132 " Excessive field drying time and low reflectivity,

No. 134 High consistency and excessive bleeding on tar base;
I not field tested; striping crew complamed about its: -
' applicabﬂity.
No. 136 Excessive field drying time.

No. 138 . Excessive bleeding on tar base. -

Yello\r\}r Paints

. No. 119 = Excessive field drying time; stripmg crew complained
~ about its applicability.

No. 121 Not matching color standard; not field tested.

No., 127 _ Excessive bleeding on tar base; not field tested

No. 131 ..* Excessive field drying time.

No. 133 Excessive field drying time.

No, 135 ' Excessive field drying time; striping crew complained -
- -about its applicability,

No. 137  Excessive field drying time, .

No. 139 Excegsive bleedmg on asphalt base.,

Aninterim 1etter report dated March 26, 1959 summarizing the above
qualification test results was issued to the Committee prior to its Sﬁring

‘meeting, Manufacturers of paints not meeting specification requirements




- TABLE I
QUALIFICATION TEST RESULTS
1958 Performance Paints
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exact color match with standard
green side of standard
red side of standard

Paint Reflectivity | Consistency D.‘:.'ymg Time| Bjeeding Index Settling
No. Colox Percent K. U, -7T7F Field - Avg. — Index
- " Minutes Asphalt Tar
116  White 87.6 69 27 7.0 4,1 8
118 82.6 78 44 7.0 5.0 7
120 81. 0 86 6.0 - 4,5 9
122 84.9 69 29 . 6.5 4,0 6
124 84. 3 70 45 4.5 5.0 8
126 86, 4 76 . 6.5 3.3 8
128 89.8 71 - 30 7.0 4.5 9.
130 82. 6 76 56 6.0 4.0 8
132 79. 8 74 64 5.5 4.5 8
134 86.9 84 : 6.5 3.9 9
136 89,1 71 57 6.7 5.0 8
138 81.9 73 34 5.3 3.7 8
Yellow .
117  Pg* 58. 8 69 30 8.1 5.0 8
119  Po 58. 6 69 80 6.0 6.3 7
121  Pg 48,5 79 7.0 8.7 8
‘123 Pr 56. 2 69 32 6.3 7.0 6
125 Pg 55. 5 72 45 5,0 8.0 9
127  NPg 60. 1 75 6.7 3.7 8
129 Pg 60, 2 70 44 8.7 - 8.7 8
131 Pr 52,9 74 57 6.0 5.7 8
133 Pg 53. 2 74 62 6.0 6.3 8
135 Pg 53.7 69 69 9.0 6.7 8
137 Pg 58. 1 72 63 8.3 5.7 9
139 Po 59, 4 71 31 3.3 5.7 8
140 Po 58,5 72 41 8.8 4.3 9
*P = passing; NP = not passing



were to be notified of iheir respective paints' shortcomings when requiv—-
sitions 'ﬁeré submitted to them for _1959 performz;mce paints.
| FIE LD—PERFO'RMAN CE ﬁATINGS

Test siripes dep‘osited in the four test areas were rated 10 days
af;cer application, and at three-month intervals th_ereaftexj over ba périod
of one year.

Quality ratings from the four test areas, avei-aged from the findings
of the fbur Qbsérvers, are tabu’.lated for the field-tested paints in Table
3. These averaged quality values for the individual paints were then
used to calculaté the respective weighted ratiﬁgs, also recorded in Table:

3.

As in previous years there was considerable variation in the dur-

ability ratings of different paints in the same teét'secﬁon, and also of
‘the same'paiﬁts in the four different sections. Als preﬁously, test paints
-deteriorated considerable faster iﬁ test sections on US-127 than in the
fwobther sectiifﬁs,’ this year located on M-78, which had about hélf of the
traffic density ﬁf the former. The terminalconditionof some teststripes
on US-12’?" is shown in photographs of Figure 1.
FIELD TEST RESULTS

Table 2 contains a sumry of 'evalua_tion values for all 1958 test

i)a;ints, liste& in desce.nding order of terminal "Percent of Best" valuos.

Half-year and one-year service factor values for all fest paints are
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tabulated in Table 2, which also contains a column summarizing results
of the previously mentioned qualification tests,
The "Qualification Tests" column in Table 2 shows that seven of 12

white paints failed to meet all specificdtion requirements while two addi-

tional paints had questionable application characteristics. The column

also 's.hows' that eight of 13 yellow paints failed to meet all specification
requirements. The high percentage of paints subject to disapproval for
bid reqﬁests because of their failure to meet all specification require-

ments was due partially td the fact that eight of the submitted paints

“failed to meet the 45 minute field drying—time requirement. In turn the'

longer field drylng-times exhibited by some of the 1958 performance

paints may have contributed to the poorer than usual initial night visi--

bility rlatlngs of the striﬁes by allowing a longer timé for the liquid paint
- film to creep up the bead surface thereby mihimizing its effectivengss as
- a retro-reflector, - |

A cbntfq__i;paint was included in the 1958 performance iests to show

how the current ratings would compare with those obtained two years

previously on the same paint. That comparison is given under the last.

white paint listed in Table 2 and shows that the 1958 acceptance paint
(Prismo white) compiled a slightly higher rating in 1958 than in 1956
fests. This difference of about 4 points can mostly be accounted for by

the fact that type Il beads were used in 1958 in its reflectorization while
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the largar Prismo beads were used in 1956, After taking the differencé
of reﬂeciorization into account, the comﬁarison shows a good consiancy
in rating values over the indicated ’tWO year interval. |

The left hand column of Table 2, listing the ferminal service factoz;
values of péints submitted for 1957 ’I:es';s by same producers supplying
paints for the 1958 tests, is given topermit an evaluation of comparative
performance. |

No _fecomm’endation is being made concerning paints t(')- bé Sglected

for bids.

593
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TABLE 2
SERVI_CE FACTORS AND TERMINAL RATINGS
1958 Performance Paints*

1957 - 1958

Service Paint Service Factors Percent Qualificationf
Factor Number of Tests (b)
374 days (a) 198 days | 374 days| Best | '
(- 53,3 . 128 78.2 59, 8 100, 0 (P)
48,1 136 (c) 69.6 59. 1 98. 8 NP
53.3 130 67.6 58,8 98.3 NP
o — - 122 57.4 54. 4 91.0 P
z — 116 67.1 50,6 84,6 (P)
p ——— 138 59.1 47.9 80, 1 NP
o 62.7 124 60,5 47.2 78.9 P
o 63.2 118 56, 2 46, 3 7.4 P
El 46,4 132 58.3 39.5 66. 1 NP
z 54.3 120 | ' NP
36. 2 126 NP
57.5 134 , ‘ . NP
L " ‘57"6'(21') 1958 Kc‘ce‘pt‘aﬁoé e 1T T eLAT T 1027 T T
66.5 : 125 69.2 62. 7 100. 0 P
56.1 129 75.6 58.3 93,0 P
w|  56.6 137 (c) 66,8 57.8 92, 2 NP
- — o117 65,7 57.1 91, 1 P
ol I 135 67.1 56. 9 90,7 NP
& —_— 123 61.3 . 56.1 89.5 P
58.2 i 131 64,7 52. 4 83.6 NP
g 56.8 140 Exp. 59.7 50.6 80. 7 P
3 -—— 139 58.8 A7, 2 75. 3 NP
y 53.6 119 57.3 42, 4 67,6 NP
> 37.4 133 59.8 41.9 66,8 NP
59.3 -o121 : NP
42,0 127 , . NP
\ ‘ : 7 .
*All paints applied at rate of 16.5 gal per mile of 4 inch stripe with 6 1b
- of MSHD type II beads dropped-on per gallon.

a) Two test areas same as in 1958, two were different,

b) P = passing; NP = not passing; (P) = questionable.

¢) Paints were supplied with beads, conforming to MSHD III type

d) 1956 rating obtained with larger beads, 1958 ratings with type IIT beads.
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